



天纺标（上海）检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co., Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Testing Report



TTTS-WH25011359



第1页 共7页
Page 1 of 7

客户提供信息 及 要求 Information Provided by Client	委托单位/地址 Applicant	北京新益纺织品有限公司 Beijing Create Textiles Co., Ltd. 北京市通州区温榆河西路金融街园中园5号院21栋/上海市徐汇区 桂林路406号华鑫中心1号楼11层1117室 Building 21, No. 5 of Business Garden, Wenyu River West Road, Tongzhou District, Beijing, China/Room 1117, Floor 11, Building 1, Huaxin Center, No. 406 Guilin Road, Shanghai, China			送样人: Contact	/
	样品信息 Information of Submitted Sample	样品名称: Sample Name	德岗男式棉套头衫 (成衣 Garment)	商标: Trademark	/	
		样品总数: Sample Count	4件+1块 4Piece(s)+1Piece(s)			
		号型规格: Size or Specification	150/72	颜色: Colour	藏青 Navy	
		质量等级: Quality Grade	/	安全类别: Safety Category	B类 Class B	
		样品来源 Sample Source	快递邮寄 Express Delivery			
		产品款号或货号: Style No. or Order No.	DHS15203			
	判定标准: Test Standards	GB 31701-2015 婴幼儿及儿童纺织产品安全技术规范 (B类) Safety technical code for infants and children textile products(Class B) GB/T 31888-2015 中小学生校服 School uniforms of primary and secondary students GB/T 29862-2013 纺织品 纤维含量的标识 Textiles-identification of fiber content GB/T 5296.4-2012 消费品使用说明 第4部分: 纺织品和服装 Instructions for use of products of consumer interest-part 4: textiles and apparel				
	样品描述 Test Part Description	1# 藏青色套头衫 Navy pullover 2# 藏青色套头衫-面料 Navy pullover-Shell 3# 藏青色针织物 Navy knitted fabric 50×50cm				
	检验性质 Test Type	委托检验 Commission Test	样品接收日期 Date of Submission	2025-06-26	报告发布日期 Date of Checking	2025-08-06
	检验日期 Test Date	2025-06-26 到To 2025-07-17				
	执行标准 Test Standards	见附页 See next page(s)				
	检验结论 Conclusion	检验结果及符合性见附页。 Test results and compliance refer to next page(s). 检验单位盖章 Stamp of Inspection Unit				
	备注 Remarks	客户要求TTTS-WH25009302, TTTS-WH25009303, TTTS-WH25009303J报告合并为本报告, 本机构不对TTTS-WH25009302, TTTS-WH25009303, TTTS-WH25009303J报告的关联性负责。 As per client's request, combining the reports TTTS-WH25009302, TTTS-WH25009303, TTTS-WH25009303J in this report, the lab is not responsible for the relevancy of the reports TTTS-WH25009302, TTTS-WH25009303, TTTS-WH25009303J.				

批准:
Approver

叶凤英

审核:
Checker

孙瀚

编制:
Editor

杨山松

A地: 上海市青浦区徐泾镇双联路388号8幢403-410室
Address A: 403-410, Building 8, No. 388, Shuanglian Road, Qingpu District, Shanghai
B地: 上海市青浦区崧盈路1100号
Address B: No. 1100 Songying Road, Qingpu District, Shanghai.

邮箱: hr-sh@cnttts.com
E-Mail: hr-sh@cnttts.com
邮编 Zip code: 2017000
电话 Tel: 021-31021857



天纺标（上海）检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co., Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Testing Report

第2页 共7页

Page 2 of 7

TTTS-WH25011359

检测项目 Test Items	项目描述 Description	单位 Unit	标准值 Standard Requirement	实测值 Results	评价 Conclusions	执行标准/备注 Test Method/Remarks
1# 藏青色套头衫 Navy pullover						
产品标识 Label Determination	制造者的名称和地址 Name And Address Of Manufacturer	/	按标准要求 According To Standard Requirements	+	符合 Pass	GB/T 5296.4-2012
	产品名称 Product Name	/	按标准要求 According To Standard Requirements	+		
	产品号型或规格 Product Model And Specification	/	按标准要求 According To Standard Requirements	+		
	纤维成分及含量 Fiber Content	/	按标准要求 According To Standard Requirements	+		
	维护方法 Maintenance Method	/	按标准要求 According To Standard Requirements	+		
	执行的产品标准 Product Standards	/	按标准要求 According To Standard Requirements	+		
	安全类别 Security Category	/	按标准要求 According To Standard Requirements	+		
金属针等锐利物 Sharp Materials such as Metal Pins	/	/	不得检出 Not used	无金属残留针 No residual metal needle	符合 Pass	GB 31701-2015
水洗尺寸变化率 Dimensional Stability To Washing	长度 Length	%	-4.0~+2.0	-3.3	符合 Pass	GB/T 8628-2013 GB/T 8629-2001
	宽度 Width	%	-4.0~+2.0	-1.8		



天纺标（上海）检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co., Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Testing Report

第3页 共7页

Page 3 of 7

TTTS-WH25011359

检测项目 Test Items	项目描述 Description	单位 Unit	标准值 Standard Requirement	实测值 Results	评价 Conclusions	执行标准/备注 Test Method/Remarks
水洗后外观 Appearance After Domestic Washing	绣花和接缝部位处不平整 Embroidery and seam position uneven	/	允许轻微 Lightly allowed	未出现 Not appear	符合 Pass	GB/T 31888-2015
	破洞、缝口脱散 Hole、seam decoherence	/	不允许 Not allowed	未出现 Not appear		
	变色 Colour Change	级 Grade	≥4	4		
	其他严重影响服用的外观变化 Other serious appearance changes impacting functionality	/	不允许 Not allowed	未出现 Not appear		
接缝强力 Seam Strength	面料 Shell	N	≥140	后袖窿缝 Back armhole seam: 233	符合 Pass	GB/T 13773.1-2008
附件锐利性 Sharpness of Attached Components	可触及的锐利边缘 Touchable Sharp Edge	/	不允许 Not allowed	不是锐利边缘 No touchable sharp edge	符合 Pass	GB/T 31702-2015
	可触及的锐利尖端 Touchable Sharp Point	/	不允许 Not allowed	不是锐利尖端 No touchable sharp point		
2# 藏青色套头衫-面料 Navy pullover-Shell						
纤维含量 Fiber Content	/	%	棉Cotton 100 允差Tolerance 0	棉Cotton 100	符合 Pass	FZ/T 01057.2-2007 FZ/T 01057.3-2007 FZ/T 01057.4-2007
耐水色牢度 Colour Fastness to Water	变色 Colour Change	级 Grade	≥3-4	4-5	符合 Pass	GB/T 5713-2013
	沾色 Colour Staining	级 Grade	≥3-4	4		
耐皂洗色牢度 Colour Fastness to Washing	变色 Colour Change	级 Grade	≥3-4	4	符合 Pass	GB/T 3921-2008
	沾色 Colour Staining	级 Grade	≥3-4	4-5		
耐光色牢度 Colour Fastness to Light	/	级 Grade	≥4	4	符合 Pass	GB/T 8427-2008
耐汗渍色牢度 Colour Fastness to Perspiration	变色 Colour Change	级 Grade	≥3-4	4-5	符合 Pass	GB/T 3922-2013
	沾色 Colour Staining	级 Grade	≥3-4	4		



天纺标（上海）检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co., Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Testing Report

第4页 共7页

Page 4 of 7

TTTS-WH25011359

检测项目 Test Items	项目描述 Description	单位 Unit	标准值 Standard Requirement	实测值 Results	评价 Conclusions	执行标准/备注 Test Method/ Remarks
甲醛含量 Formaldehyde Content	/	mg/kg	≤75	未检出 (低于检出限20mg/kg) Undetected (< 20mg/kg)	符合 Pass	GB/T 2912.1-2009
pH值 pH Value	氯化钾萃取 KCl Extract	/	4.0~8.5	6.3	符合 Pass	GB/T 7573-2009
可分解致癌芳香胺染料 Azo	/	mg/kg	禁用 Not Used	未检出 (低于检出限5mg/kg) Undetected (< 5mg/kg)	符合 Pass	GB/T 17592-2024
异味 Odour	/	/	无 None	无异味 No Odour	符合 Pass	GB 18401-2010
胀破强力 Bursting Strength	/	kPa	≥245	722	符合 Pass	GB/T 7742.1-2005
3# 藏青色针织物 Navy knitted fabric 50×50cm						
耐摩擦色牢度 Colour Fastness to Rubbing	干摩 Dry	级 Grade	≥3-4	4-5	符合 Pass	GB/T 3920-2008
耐摩擦色牢度 Colour Fastness to Rubbing	湿摩 Wet	级 Grade	≥3	3	符合 Pass	GB/T 3920-2008

表中“+”表示符合标准要求，“-”表示为轻缺陷，“X”表示不符合标准要求。

+ Meet the standard requirements, - Slight defects, X Not Meet the standard requirements.

本报告标识标签检验结果仅对产品标识标签的完整性、规范性核查，不包括内容真实性的核实。

The test result of the Report only verify integrity and normative for label, not include verification of content authenticity.

以下空白
Blank Part Below



检验检测报告

Testing Report

TTTS-WH25011359

第5页 共7页
Page 5 of 7

可分解致癌芳香胺染料清单

List of Banned Azo Colorants

序号 No.	致癌芳香胺名称 Banned Azo Colorants Name	化学文摘编号 CAS No.
1	4-氨基联苯 (4-aminobiphenyl)	92-67-1
2	联苯胺 (benzidine)	92-87-5
3	4-氯-邻甲苯胺 (4-chloro-o-toluidine)	95-69-2
4	2-萘胺 (2-naphthylamine)	91-59-8
5	邻氨基偶氮甲苯 (o-aminoazotoluene)	97-56-3
6	5-硝基-邻甲苯胺 (5-nitro-o-toluidine)	99-55-8
7	对氯苯胺 (p-chloroaniline)	106-47-8
8	2,4-二氨基苯甲醚 (2,4-diaminoanisole)	615-05-4
9	4,4'-二氨基二苯甲烷 (4,4'-diaminobiphenylmethane)	101-77-9
10	3,3'-二氯联苯胺 (3,3'-dichlorobenzidine)	91-94-1
11	3,3'-二甲氧基联苯胺 (3,3'-dimethoxybenzidine)	119-90-4
12	3,3'-二甲基联苯胺 (3,3'-dimethylbenzidine)	119-93-7
13	3,3'-二甲基-4,4'-二氨基二苯甲烷 (3,3'-dimethyl-4,4'-diaminodiphenylmethane)	838-88-0
14	2-甲氧基-5-甲基苯胺 (p-cresidine)	120-71-8
15	4,4'-亚甲基-二- (2-氯苯胺) (4,4'-methylene-bis-(2-chloroaniline))	101-14-4
16	4,4'-二氨基二苯醚 (4,4'-oxydianiline)	101-80-4
17	4,4'-二氨基二苯硫醚 (4,4'-thiodianiline)	139-65-1
18	邻甲苯胺 (o-toluidine)	95-53-4
19	2,4-二氨基甲苯 (2,4-toluyldiamine)	95-80-7
20	2,4,5-三甲基苯胺 (2,4,5-trimethylaniline)	137-17-7
21	邻氨基苯甲醚 (o-anisidine)	90-04-0
22	4-氨基偶氮苯 (4-aminoazobenzene)	60-09-3
23	2,4-二甲基苯胺 (2,4-xylidine)	95-68-1
24	2,6-二甲基苯胺 (2,6-xylidine)	87-62-7



天纺标（上海）检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co., Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Testing Report

TTTS-WH25011359

第6页 共7页
Page 6 of 7

样 品 Sample





天纺标（上海）检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co., Ltd.



检验检测报告

Testing Report

【注意事项】

POINTS FOR ATTENTION

1. 检验报告无“检验专用章”无效。
Report is invalid without stamp of “special seal for the test report”.
2. 复制报告未重新加盖“检验专用章”无效。
Copy report is invalid without re-stamp of “special seal for the test report”.
3. 报告无编写、审核、批准人签字无效。
Report is invalid without collective signatures by editor, checker and approver.
4. 检验报告涂改无效。
Report is invalid if altered.
5. 委托检验仅对来样负责，不承担其他连带责任。
Unless otherwise stated the results shown in this report refer only the sample(s) tested.
6. 对于检验结果若有异议，应于收到报告之日起十五日内向本机构提出，逾期不予受理。
Objection should be issued in 15 days upon receiving the report, overdue opinion is inadmissible.
7. 未经本机构书面批准，部分复制报告无效。
Part copy report is invalid without the approval of the written documents of the testing organization.

第7页 共7页
Page 7 of 7

注意事项以中文为准 The English edition is for reference only	
天纺标集团检测单位与地址 Tianfangbiao Groups Others Testing Location	
天纺标检测认证股份有限公司 Tianfangbiao Standardization Certification & Testing Co., Ltd.	
国家服装质量监督检验中心（天津） China National Clothing Quality Inspection & Supervision Center (Tianjin)	
国家针织产品质量监督检验中心 China National Knitted Product Quality Supervision Testing Center	
地址：天津市东丽区天津空港经济区中心大道东九道 6 号 Address: No.6,Dongjiu Road, Central Avenue, Airport Economic Zone, Tianjin	
天纺标（上海）检测科技有限公司 Tianfangbiao Standard (Shang Hai) Testing Technology Co.,Ltd.	
地址：上海市青浦区徐泾镇双联路 388 号 8 幢 403-410 室/上海市青浦区松盈路 1100 号 Address : 403-410, Building 8, No.388, Shuanglian Road, Qingpu District, Shanghai/No.1100 Songying Road, Qingpu District, Shanghai.	
天纺标（深圳）检测认证股份有限公司 Tianfang Standard (Shenzhen) Certification &Testing Co., Ltd.	
地址：深圳市龙华新区大浪街道大浪时尚创意城浪静路 3 号 B 座 8 楼 Address: No. 802, 8th Floor, Block B, No.3, Langjing Road, Fashion and Creative Town, Dalang Street, Longhua District,Shenzhen.	
天纺标（广东）检测科技有限公司 Tianfang Standard Testing Technology Co., Ltd. (Guangdong Branch)	
地址：广东省佛山市南海区盐步穗盐西路 Address: Yanbu Suiyan West Road, Dali Town, Nanhai District, Foshan City, Guangdong Province	

创新，担当，舍得，和谐，融合

Innovation, responsibility, sacrifice, harmony and integration